


WIRE SHELF CAVITY ASSEMBLY WIRE SHELF CAVITY ASSEMBLY
WITH/ WITHOUT CATALYTIC PANEL WITH/ WITHOUT CATALYTIC PANEL

OPTIONAL:DOUBLE TELESCOPIC RAIL (R/L) OPTIONAL:TELESCOPIC RAIL (R/L)

POSITION NUMBER : 587 POSITION NUMBER :588

WIRE SHELF (SINGLE EXTENSION)
WIRE SHELF (SINGLE EXTENSION)
OPTIONAL:DOUBLE TELESCOPIC RAIL (R / L) GROUP OPTIONAL: SINGLE TELESCOPIC RAIL (R /L) GROUP




TOP AND GRILL HEATING ELEMENT
(OPTITONAL ONLY FOR
CLECTRIC GRILE NEW G.FS GAS)

UVEN BURNER

(ONLY FOR NEW G.FS

HSH KEBAB
ACCESSORY (OPTIONAL)

P




CAVITY ASSEMBLY SPARE PART LIST

vy PART NAME
2 OVEN LIGHT
4 SCREW (3.99.5)
7 REAR INSULATION COVER
10 CAVITY
12 HINGE COUNTERPART (LEFT /RIGHT)
13 SCREW (M478)
14 BOTTOM INSULATION COVER
15 TRAY (DEEP / SHALLOW)
16 OVEN DOOR GASKET
17 GRID (LOCKED ,W.TELESCOPIC RAIL)
18 THERMOSTAT BULB BRACKET
19 FAN COVER
40 SCREW (KNURLED, 3.5%9.5)
61 TELESCOPIC RAIL (LEFT / RIGHT)
71 SCREW (KNURLED, 3.9*6.5)
82 CAPILLARY THERMOSTAT
99 SPARK PLUG WITH CABLE (OVEN /GRILL BURNER)
106 DEEP TRAY GRID
112 TOP AND GRILL HEATING ELEMENT
114 TOP AND GRILL HEATING ELEMENT BULB BRACKET
115 TURNSPIT GRILL
116 TURNSPIT SKEWER
117 TURNSPIT MOTOR
131 BURNER COVER
133 OVEN INJECTOR HOLDER
134 BURNER BOX
135 OVEN BURNER
136 GRILL BURNER
143 TURNSPIT HOUSE (ONLY CAN BE USED WITH (DEEP /SHALLOW )TRAY
CATALYTIC PANEL WITH WIRE SHELF (ENAMELLED)
144 SHELF COVER (RIGHT/LEFT,CATALYTIC ENAMELLED)
173 SCREW (3.9*13)

174

TRAY GRID




CAVITY ASSEMBLY PARTS

ey PART NAME
266 | SCREW (M4"4T,STAINLESS)
328 WASHER (ENAMELLED,BLACK)
456 | SHISH KEBAB ACCESSORY
479 THERMOSTAT BULB HOLDER (GAS)
524 BURNER DEFLECTOR
529 | BURNER ASSEMBLY BRACKET
530  |EYE SCREW (M5*12,AISI304)
537 | OVENBURNER
538 INJECTOR HOLDER (OVEN BURNER,55,NG)
540 | TURNSPIT HANDLE
541 INJECTOR (OVEN/GRILL)

584 THERMOCOUPLE (OVEN/GRILL)

585 STRING SHELF GROUP (FULL EXTENSION)

586 STRING SHELF GROUP (FULL EXTENSION)

587 STRING SHELF GROUP (SINGLE EXTENSION)

588 STRING SHELF GROUP (SINGLE EXTENSION)

608 LIMITER BRACKET WITH SCREWING

The exploded views given in this document are generic.They include all possible versions of the product.
For specific part codes,please refer to the bom list of regarding model.




OVEN DOOR ASSEMBLY EXPLODED VIEW (OPTIONAL)

POSITION
NUMBER :377
(DOOR)

220,239,240,432 is for Removable Third Glass Versions
262,67 is for Removable Glass Versions

()

HANDLE BODY WITH gﬂf\? \Q\I/'E%LSS%OPTIONAL) @
HANDLE BRACKET (OPTIONAL) WITH FULL GLASS STRUCTURE (OPTIONAL)




SOLID TYPE OVEN DOOR ASSEMBLY EXPLODED VIEW
(FRONT VIEW OF GLASS)
(OPTIONAL)

POSITION
NUMBER :376
(DOOR)




SOLID TYPE OVEN DOOR ASSEMBLY EXPLODED VIEW
(FRONT VIEW OF METAL WITH GLASS ) (OPTIONAL)

POSITION
NUMBER :395
(DOOR)

)

%.

X

(OPTIONAL)

%@

TYPE 1
HANDLE ASSEMBLY GROU P OBLIQUE AESTHETIC FLAT AESTHETIC
POS'T'ON NUMBER : 49 SOLID TYPE - POSITION NO 54 (OPTIONAL)
(OPTIONAL)

(OPTIONAL)




DOOR ASSEMBLY SPARE PART LIST

POSITION

NUMBER PART NAME

4 SCREW (KNURLED, 3.9%9.5)

49  |HANDLE ASSEMBLY GROUP

50 |INNER GLASS ASSEMBLY

51 |SCREW (COUNTERSUNK-HEAD, M5*10, BLACK)

52  |OVEN DOOR HINGE

54 |OUTER GLASS ASSEMBLY

55  |HANDLE BRACKET (LEFT-RIGHT)

56 | HANDLE BODY

67 |SCREW (3.99.5, SLIM HEAD)

75 |OVEN DOOR SILICONE STOPER

91 |NUT (M4)

173 | SCREW (COUNTERSUNK-HEAD, 3.9*13)

204 |HANDLE TAP (RIGHT-LEFT)

211 |HANDLE ASSEMBLY GASKET

218 |SCREW (COUNTERSUNK-HEAD,3.9*7.5,BLUNT,BLK)

220  |INTERVAL FRONT PANEL SPRING

237 |DOUBLE GLAZED OVN DOOR MTLTRIM(NEWG66)

238 | SCREW (COUNTERSUNK-HEAD, M5*18, BLACK)

233 |HANDLE FIXING BUSH

240 | SILICONE WASHER

262 |REMOVABLE INNER GLASS SPRING (LEFT / RIGHT)

203 |DOOR LOCK PIN

302 |SCREW (COUNTERSUNK-HEAD,3.9*7.5,BLUNT,BLK)

320 |GRADUAL WASHER

367 | THERMOMETER GR(WITH POINTER,150C / GP)

376 |SOLID TYPE OVEN DOOR ASSEMBLY(FRONT VIEW OF GLASS)

377 |OVEN DOOR ASSEMBLY GROUP

2058

SOLID TYPE OVEN DOOR ASSEMBLY

I ra s A 1™  JIF1A7 #/\Fr= B SFr—=r A1 Y1AJI™I § /I A e \









l:doU?III;IEOIg DESCRIPTION
3 WARMER DRAWER RAIL WHEEL
4 SCREW (CIRCULAR-HEAD, 3.9*9.5, BLACK)
5 WARMER DRAWER INNER COVER
6 WARMER DRAWER PANEL (60*60,3D)
14 BOTTOM INSULATION COVER (60*60)
37 DRAWER PANEL STOPPER
67 CHASSIS BRACKET CONTACT SCREW
227 FIXED DRAWER PANEL TOP BRACKET
330 SCREW (KNURLED,M4*4)
368 SCREW (KNURLED, 2.9*18)
369 SCREW (KNURLED, 2.9*8,BLACK)
371 FLAP DRAWER (HINGE / LEFT)
372 FLAP DRAWER LOCKING BRACKET
373 FLAP DRAWER LOCKING (MINI LATCH)
384 FLAP DRAWER LOCKING COUNTERPART(MINI LATCH)
389 DRAWER BOX
559 FIXED DRAWER PANEL BOTTOM BRACKET(NEW G)
607 4WG DRAWER RAILGROUP

“The exploded views given in this document are generic.They include all possible versions of the product.
For specific part codes, please refer to the bom list of regarding model.”




3 GAS 1 WOK COOKTOP

(OPTIONAL)

%
Z
O
7
14
T
>
o
O
¥
o}
Q
&)
O
Z
0
Z
T
0
L
T
4
(18

4 GAS COOKTOP
(OPTIONAL)




3 GAS COOKTOP
(OPTIONAL)

%)
p4
o
7
4
i
>
o
O
-
1%
o
Q
O
V)
Z
o
z
-
)
Ll
i
4
L

3 GAS 1 ELECTRIC COOKTOP

(OPTIONAL)




FREE STANDING COOKTOP VERSIONS

2 GAS 2 ELECTRIC COOKTOP
(OPTIONAL)




FREE STANDING COOKTOP ASSEMBLY SPARE PART LIST

FI,\I?JSNII-II;EOI;\‘ PART NAME
86 SCREW (COUNTERSUNK-HEAD, M3"8, LENTIL HEAD)
91 NUT
92 BURNER CAP (RAPID / AUXILIARY /SEMI-RAPID / WOK BURNER)
93 BURNER HEAD (RAPID / AUXILIARY /SEMI-RAPID /WOK BURNER)
95 PAN SUPPORT (RIGHT / LEFT)
96 PAN SUPPORT BUMPER
98 SPARK PLUG GASKET
99 SPARK PLUG WITHCABLE
100 SPARK PLUG SEGMENT
101 THERMOCOUPLE (RAPID /AUXILIARY/SEMI-RAPID/WOK BURNER
102 COOKTOP
103 THERMOGOUPLE FIXING NUT
105 HOTPLATE
107 WASHER
109 INJECTOR (RAPID /AUXILIARY/SEMI-RAPID/WOK BURNER)
147 BURNER BODY (RAPID /AUXILIARY/SEMI-RAPID/WOK BURNER)
170 ENAMELLED COOKTOP FIXING CLIP SCREW
175 WOK BURNER CONTACT SCREW
178 HOTPLATE HOUSING
257 WOK BURNER SUPPORT
385 ENAMELLED COOKTOP FIXING CLIP

The exploded viewa given in this document.They include all possible versions of the product.
For specific part codes please refer to the bom list of regarding model.




GLASS LID WITH SHORT PROFILE
(OPTIONAL)

GLASS LID WITH BUMPER

(OPTIONAL)

@@@ o ;
-

ONLY FOR
METAL LID

0

%

ONLY FOR
NONE LID

ONLY FOR
GLASS LID

LID ASSEMBLY SPARE PART LIST

FI,\I?JSNII-QI(E)I;\I PART NAME
87 GLASS LID ASSEMBLY GROUP
88 GLASS LID HINGE (LEFT/RIGHT)
140 METAL LID
153 METAL LID ASSEMBLY
154 METAL LID HINGE TOP PART
155 METAL LID HINGE BOTTOM PART
156 METAL LID HINGE
157 METAL LID HINGE TOP COUNTERPART

159

METAL LID BUMPER










EXTRA BOTTOM SUPPORT
(WITH LOUVRES)




OVEN DOOR HANDLES (OPTIONAL)

HANDLES WITHOUT TAP & BRACKET

ELLIPSE ARC

D PROFILE ARC

D PROFILE ARC,ELECTROLUX
(ONLY FOR FS - OPTIONAL )

FNP
(ONLY FOR BUILT-IN - OPTIONAL )

HANDLES WITH BRACKET




KNOBS (ONLY FOR NEW G - OPTIONAL )

BIG MACRO
(ONLY FOR NEW G ELECTRIC/
NEW G VITROCERAMIC - OPTIONAL )

ECLIPSE RING

ANTERO







